BOOM/LOADERMOWER
JOHN DEERE 6200 - 6410
2 WD, 4WD, CAB

HIGH PRESSURE
Main Frame (2WD) ...ttt ee e e e e e PB80138
Main Frame (AWD) ...cuuueiieeeeiee ettt ettt ee e e e e e s ae e e aessaneeeeessannes PB80801
Deck Feedline (2WD) ..coeiiiiiiiieeeneee et PB80187
Deck Feedline (AWD) ....vicvieeiiieeieceeiraire et svte st e e smeassseesreeeessece s e ssee e PB&0807
Lift Control Feedline (Cab) .......cccoviieeeiiiieeiiee e evae e e PB80517
Cable Control ASSEMDBLY ..c..eoieiiiieiee e PB80586
SWILCh WITINE .vveeeeeieeeie ettt sttt et asan e e saresneas PB80155
Wheel Weight Kits ..o PB80430
Safety Window ASSEMDbLY ......cocooiiiiiiiiiiiiiie e PB80829
COMMON ASSEMBLY ..ot PB:24494

Current As Of:  5/5/98 PB: 30370



11-10-95

PB 80138




BOOM / LOADER MOWER
MAIN FRAME ASSEMBLY

JOHN DEERE 6200 - 6410, CAB, 2WD, HIGH PRESSURE

Ref. NO. PART
NO. PARTS DESCRIPTION REQ. NO.
1 MAIN FRAME 1 30088F
*2  RESERVOIR TANK REF. *
3 RESERVOIR TANK STRAP (2WD) 1 6T1279B
4 CAPSCREW - 20MM x 50MM (2.5P) 10 27512
5 LOCKWASHER - 20MM 18 24881
6 NYLOCK NUT -3/8"NC 2 21627
7  CAPSCREW - 20MM x 80MM (2.5P) 4 28399
#8 CAPSCREW - 3/4" x 2-1/4" NC 4 21833
9 CAPSCREW - 16MM x 65MM (2.0P) 6 6T2530
#10 LOCKWASHER - 3/4" 8 21993
11 SPACER 4 30091A
#12 HEXNUT - 3/4" NC 8 21825
13 FRONT CARRIER BRACKET 1 30489A
14 TOP CARRIER BRACKET 1 30999A
15 LOADER BRACKET 2 30530A
16 PUMP MOUNTING BRACKET 1 30090B
17 LOCKWASHER - 16MM 6 6T2625
18 SUBFRAME BRACKET 1 25472A
19 HEXNUT - 1-1/2" NC 3 6T2406
20 FRONT SUBFRAME BRACKET 1 TB3007B
21 LOWER REAR SUBFRAME BRACKET 1 28739
22 REAR SUBFRAME PLATE 1 TB3008
23 CAPSCREW - 20MM x 65MM (2.5P) 4 24879
24 CAPSCREW - 3/4" x 2-3/4" NC 4 21835
**24A CAPSCREW - 3/4" x 3" NC OPT. 21836
**25 FONT PUMP GUARD OPT. 31357
***26 JD-6405 AND 6410 LIGHT RELOCATION BRKT. (LEFT) 1 32643
***27 JD-6405 AND 6410 LIGHT RELOCATION BRKT. (RIGHT) 1 32644
***28 JD-6405 AND 6410 LIGHT RELOC. BRKT. COVER 2 32645
***29 MACHINE SCREW - #8 x 1/2" 8 6T3951
30 HEXNUT - 20MM (SOME JD6405 AND 6410) 2 31722

* REFER TO DECK FEEDLINE ASSEMBLY FOR RESERVOIR TANK INFO.

# DEPENDING ON TRACTOR, ITEMS 8, 10, AND 12 MAY NEED TO
BE SUBSTITUTED WITH ITEMS 4 AND 5

** FONT PUMP GUARD OPTION

*** |TEMS 26 THRU 29 ARE NOT PICTURED AND ARE
USED WITH JD-6405 AND 6410 ONLY.

SHEET 1 5/6/98 PB-80138




- 11-10-95

PB 80801




BOOM / LOADER MOWER
MAIN FRAME ASSEMBLY
JOHN DEERE 6200 - 6410, CAB, 4WD, HIGH PRESSURE

Ref. NO. PART
NO. PARTS DESCRIPTION REQ. NO.
1 MAIN FRAME 1 30088F
*2 RESERVOIR TANK REF. *
3 RESERVOIR TANK STRAP (4WD) 1 28191B
4  CAPSCREW - 20MM x 50MM (2.5P) 10 27512
5 LOCKWASHER - 20MM 18 24881
6 NYLOCKNUT - 3/8" NC 2 21627
7  CAPSCREW - 20MM x 80MM (2.5P) 4 28399
#8 CAPSCREW - 3/4" x 2-1/4" NC 4 21833
9 CAPSCREW - 16MM x 65MM (2.0P) 6 6T2530
#10 LOCKWASHER - 3/4" 8 21993
11 SPACER 4 30091A
#12 HEXNUT - 3/4"NC 8 21825
13 FRONT CARRIER BRACKET 1 30489A
14 TOP CARRIER BRACKET 1 30999A
15 LOADER BRACKET 2 30530A
16 PUMP MOUNTING BRACKET 1 30090B
17 LOCKWASHER - 16MM 6 6T2625
18 SUBFRAME BRACKET 1 25472A
19  HEXNUT - 1-1/2" NC 3 6T2406
20 FRONT SUBFRAME BRACKET 1 TB3007B
21 LOWER REAR SUBFRAME BRACKET 1 28739
22 REAR SUBFRAME PLATE 1 TB3008
23 CAPSCREW - 20MM x 65MM (2.5P) 4 24879
24 CAPSCREW - 3/4" x 2-3/4" NC 4 21835
**24A CAPSCREW - 3/4" x 3" NC OPT. 21836
**25 FONT PUMP GUARD OPT. 31357
***26 JD-6405 AND 6410 LIGHT RELOCATION BRKT. (LEFT) 1 32643
***27 JD-6405 AND 6410 LIGHT RELOCATION BRKT. (RIGHT) 1 32644
***28 JD-6405 AND 6410 LIGHT RELOC. BRKT. COVER 2 32645
***29 MACHINE SCREW - #8 x 1/2" 8 6T3951
30 HEXNUT -20MM (SOME JD6405 AND 6410) 2 317522

* REFER TO DECK FEEDLINE ASSEMBLY FOR RESERVOIR TANK INFO.

# DEPENDING ON TRACTOR, ITEMS 8, 10, AND 12 MAY NEED TO
BE SUBSTITUTED WITH ITEMS 4 AND 5

** FONT PUMP GUARD OPTION

*** ITEMS 26 THRU 29 ARE NOT PICTURED AND ARE
USED WITH JD-6405 AND 6410 ONLY.

SHEET 1 5/6/98

PB-80801




0I¥9 ANV S0v9-Af NO ONLLNNOW dINNd
LNOUYA YOA HOVJ .LXHAN HAS ‘ALON

¢Jo 1 LIAHS 86/S/S L3108 9d



BOOM MOWER / LOADER

DECK FEEDL!INE ASSEMBLY
JOHN DEERE 6200 - 6410, CAB, 2WD, HIGH PRESSURE
Ref. NO. PART
NO. PARTS DESCRIPTION REQ. NO.
1 NIPPLE - 1-1/2" x 4" 1 6T3808
2 1-1/2" BALL VALVE 1 6T4238
3 ST.EL.-1-1/2"x90 DEG. 2 6T3612
4  KING NIPPLE - 1-1/2" 1 6T3800
5 BANDIT CLAMP 4 6T3018
6 SUCTION HOSE - 1-1/2" SHOP 70" 22897
7  KING NIPPLE #20 FLNG. 45 DEG. 1 22631
8 FLANGE KIT #20 2 TF4852
9 DECK FEEDLINE PUMP (P350 - 1-3/4" GEAR) 1 23152
10 STAR LOCKWASHER - 3/8" 1 6T2665
11 HOSE - 1" x 60" (1" MP x 20 FLNG. 45 DEG) 1 25198
12 TEE-1"MPx1"FPx1"FP 1 TF4862
13 PREFORMED TEE HP 1 24030
14  O-RING 1 6T3904A
SOLENOID VALVE ASSY. AVAIL. 27360
15 SOLENOID BLOCK 1 6T3907
16 SOLENOID CARTRIDGE 1 6T3906
17 SOLENOID BODY 1 27398
18 RELIEF VALVE (3400 PSI) 1 6T3910
19 HOSE - 1" x 83" (MP - MP) 1 TF4807
20 SWIVEL - 1-1/4" MP - 1" FPX 1 22890
21  1-1/4" BALL VALVE 1 6T4237
22 CLOSE NIP - 1-1/4" XHD 1 6T3825
23 ST.EL.-1-1/4"x 90 DEG. XHD 1 6T3601
RESERVOIR TANK ASSY (2WD) AVAIL. 28061
24 IN-TANK FILTER ASSEMBLY 1 6T0640
25 RESERVOIR TANK (2WD) 1 6T1219D
26 BUSHING -1/2"x 2" 1 6T4231
27 RESERVOIR TANK BREATHER 1 6T1200N
28 PRESSURE GAUGE 1 6T0649
29 TANK SIGHT GLASS 1 6T1209
30 SWIVEL-1"MP -1"FPX 90 DEG. 1 TF4870
31 HOSE - 1" x 47" (MP - FJX) 1 24039
32 HOSE-1"x57" (MP - FJX) 1 31248
33 SPLINE COUPLING (INCLUDES ZERK) 1 6T0375B
34 GREASE ZERK - 1/4" STRAIGHT 1 6T3207
35 PUMP DRIVE SHAFT (22-1/4") 1 30129
35A JD-6410 AND 6405 PUMP DRIVE SHAFT ( 24-7/8") 1 32641
36 ADAPTER-1-1/4"ORx1"FP 1 TF4872
37 HEXNUT-3/8" 2 21625
38 SPLIT HOSE 3 6T3200
39 HOSE CLAMP 6 23568
40 SWIVEL - 1"MP x 1" FPX 1 TF4868

SHEET 1 of 2

5/5/98 PB-80187




*MOTII NMOHS SV
VSS ANV VFS “‘40S ‘YOS ‘VSE SLAVd 40 IASN HAINOHA
01$9 ANV SO0P9-df YOI ONLLNNON JINNd INOYA

30 ¢ JHIHS 86/S/S L8108 dd



BOOM MOWER / LOADER

DECK FEEDLINE ASSEMBLY
JOHN DEERE 6200 - 6410, CAB, 2WD, HIGH PRESSURE
Ref. NO. PART
NO. PARTS DESCRIPTION REQ. NO.
41 CAPSCREW - 1/2" x 1-3/4" NC 4 21732
42 CAPSCREW - 3/8"x 3" NC 2 21638
43 CAPSCREW - 14MM x 40MM (2.0 PITCH) 4 6T2514
44 LOCKWASHER - 14MM 4 6T2624
45 LOCKWASHER - 1/2" 4 21990
46 LOCKWASHER - 3/8" 1 21988
47 SWIVEL - 1" MP x 1" FPX 45 DEG. 3 TF4869
48 FLAT WASHER - 3/8" 2 22016
49 HEXNUT-1/2" 4 21725
50 CRANKSHAFT ADAPTER PLATE 1 28853A
50A JD-6410 AND 6405 CRANKSHAFT ADAPTER PLATE 1 32583
50B JD-6410 AND 6405 CRANKSHAFT ADAPTER 1 670389
*** CRANKSHAFT ADAPTER ASSY. AVAIL. 24983A
***51 YOKE ADAPTER PLATE 1 24984B
***52 BEARING U-JIONT KIT 1 24975
***53 YOKE WITH THREADED INSERT 1 24974
54 CAPSCREW -5/16"x 1" NC 4 21580
54A JD-6410 AND 6405 CAPSCREW 4 6T2260
55 LOCKWASHER - 5/16" 4 21987
55A JD-6410 AND 6405 LOCKWASHER - 7/16" 4 21989
56 PIPE PLUG - 1/8" 1 6T4197
57 TEMP SENDING UNIT OPT. 6T3931
58 SWIVEL - 1" MJ x 1" FJX 45 DEG. 2 24724
59 CAPSCREW - JD6405 AND 6410 4 6T2501
60 LOCKWASHER - JD6405 AND 6410 4 32691
61 EDGE GUARD - FRONT PUMP MOUNT 2' 28053

*** OMIT FOR JD-6410 AND 6405 UNITS

SHEET 2 of 2

5/5/98

PB-80187




N eaunssud
p g

0I¥9 ANV S0¥9-dl NO SNILNNOW dINAd
INOYA YOA OV LXAN JHS ‘ALON

¢ 30 1 1L49HS 86/S/S L0808 dd



BOOM MOWER / LOADER

DECK FEEDLINE ASSEMBLY
JOHN DEERE 6200 - 6410, CAB, 4WD, HIGH PRESSURE
Ref. NO. PART
NO. PARTS DESCRIPTION REQ. NO.
T NIPPLE - 1-1/2" x 4" 1 613808
2 1-1/2" BALL VALVE 1 6T4238
3 ST.EL. -1-1/2" x 90 DEG. 2 673612
4  KING NIPPLE - 1-1/2" 1 6T3800
5 BANDIT CLAMP 4  6T3018
6 SUCTION HOSE - 1-1/2" SHOP 70" 22897
7  KING NIPPLE #20 FLNG. 45 DEG. 1 22631
8 FLANGE KIT #20 2 TF4852
9 DECK FEEDLINE PUMP (P350 - 1-3/4" GEAR) 1 23152
10 STAR LOCKWASHER - 3/8" 1 6T2665
11 HOSE - 1" x 60" (1" MP x 20 FLNG. 45 DEG) 1 25198
12 TEE-1"MPx1"FPx1"FP 1 TF4862
13 PREFORMED TEE HP 1 24030
14  O-RING 1 6T3904A
SOLENOID VALVE ASSY. AVAIL. 27360
15 SOLENOID BLOCK 1 6T3907
16 SOLENOID CARTRIDGE 1 6T3906
17 SOLENOID BODY 1 27398
18 RELIEF VALVE (3400 PSI) 1 6T3910
19 HOSE - 1" x 96" (MP - MP) 1 30402
20 SWIVEL - 1-1/4" MP - 1" FPX 1 22890
21  1-1/4" BALL VALVE 1 6T4237
22 CLOSE NIP - 1-1/4" XHD 1 6T3825
23 ST.EL. - 1-1/4" x 90 DEG. XHD 1 6T3601
RESERVOIR TANK ASSY (4WD) AVAIL. 28193
24 IN-TANK FILTER ASSEMBLY 1 6T0640
25 RESERVOIR TANK (4WD) 1 28192B
26 BUSHING - 1/2" x 2" 1 6T4231
27 RESERVOIR TANK BREATHER 1 6T1200N
28 PRESSURE GAUGE 1 6T0649
29 TANK SIGHT GLASS 1 6T1209
30 SWIVEL - 1" MP - 1" FPX 90 DEG. 1 TF4870
31  HOSE - 1" x 47" (MP - FJX) 1 24039
32 HOSE - 1"x 57" (MP - FJX) 1 31248
33 SPLINE COUPLING (INCLUDES ZERK) 1 6703758
34 GREASE ZERK - 1/4" STRAIGHT 1 673207
35 PUMP DRIVE SHAFT (22-1/4") 1 30129
35A JD-6410 AND 6405 PUMP DRIVE SHAFT ( 24-7/8") 1 32641
36 ADAPTER - 1-1/4" OR x 1" FP 1 TF4872
37 HEXNUT - 3/8" 2 21625
38 SPLIT HOSE 3 673200
39 HOSE CLAMP 6 23568
40 1 TF4868

SWIVEL - 1" MP x 1" FPX

SHEET 1 of 2

5/5/98

PB-80807




*MOTII NMOHS SV
VSS ANV VS ‘90S YOS ‘yse SLIVd 40 ISN AIIN0OTT
01¥9 ANV S0v9-dl YOI ONLLNNOW JANd INOYA

730 T IddHS 86/S/S L0808 dd



BOOM MOWER / LOADER

DECK FEEDLINE ASSEMBLY
JOHN DEERE 6200 - 6410, CAB, 4WD, HIGH PRESSURE
Ref. NO. PART
NO. PARTS DESCRIPTION REQ. NO.
41 CAPSCREW - 1/2" x 1-3/4" NC 4 21732
42 CAPSCREW - 3/8" x 3"NC 2 21638
43 CAPSCREW - 14MM x 40MM (2.0 PITCH) 4 6T2514
44 LOCKWASHER - 14MM 4 672624
45 LOCKWASHER - 1/2" 4 21990
46 LOCKWASHER - 3/8" 1 21988
47 SWIVEL - 1" MP x 1" FPX 45 DEG. 3 TF4869
48 FLAT WASHER - 3/8" 2 22016
49 HEXNUT -1/2" 4 21725
50 CRANKSHAFT ADAPTER PLATE 1 28853A
50A JD-6410 AND 6405 CRANKSHAFT ADAPTER PLATE 1 32583
508 JD-6410 AND 6405 CRANKSHAFT ADAPTER 1 6T0389
***  CRANKSHAFT ADAPTER ASSY. AVAIL. 24983A
***51 YOKE ADAPTER PLATE 1 249848
**52 BEARING U-JIONT KIT 1 24975
***53 YOKE WITH THREADED INSERT 1 24974
54 CAPSCREW -5/16"x 1" NC 4 21580
54A JD-6410 AND 6405 CAPSCREW 4 6T2260
55 LOCKWASHER - 5/16" 4 21987
55A JD-6410 AND 6405 LOCKWASHER - 7/16" 4 21989
56 PIPE PLUG - 1/8" 1 6T4197
57 TEMP SENDING UNIT OPT. 6T3931
58 SWIVEL - 1" MJ x 1" FJX 45 DEG. 2 24724
59 CAPSCREW - JD6405 AND 6410 4 6T2501
60 LOCKWASHER - JD6405 AND 6410 4 32691
61 EDGE GUARD - FRONT PUMP MOUNT 2 28053

*** OMIT FOR JD-6410 AND 6405 UNITS

SHEET 2 of 2

5/5/98

PB-80807




4l

137N1) 3unss3ud

1374n0) Nuniay

11N JIQNITAI 13AIME 0L

OHYT® NIOMINAD 13AIMS OL

11NE NIGNINAD %93Q QL

QHYI® HIQNITAD %93Q OL

LLNG VIGHITAY NOOE ANYQNOIIS Ol
QNYI0 NIONITAD MOOS ANYAQNOD3S OL
OGHY® VIQNITAD HOOE NiYW OL

WAGNIYAD VIAIMS QNY
WOO® O1 ONILNOW 3SO0H -

A« OO O

4

8Y2 '00v9 - 0029 3¥IAQ NHOP e
ATGWISSY ANI10334 T0UINOD 1417 Woos “oX

16-1-nTY Jrena ad



16-2-0} /1508 9d

00£v2 1 HOLYINWNOOVY 22
L/6LE ! (0S¥ S44 .¥/1 X 506 GHOW .8/€) .25 X .b/1 ‘ASOH 12
2682 '1do (I'M'P'H) (006 GHOW W2/} - dIN .2/1) 122t X .8/ ‘ASOH e0g
89€0€ 14 (IMT'H) (dN 271 - I W2/L) W8Y L X ,8/€ ‘BSOH 02
2L6LE ! ('s™1(:06 S .8/€ X ;06 GHOW .8/€) .25 X .b/1 ‘ASOH 61

ge02glL 1 (V) (dW w271 - A WB/1) WSS X W P/1 ‘TSOH 8l
£9882 14 (3'a‘'0'a) (006 HOW .2/ - PN .91/S) 486 X b/} 'ISOH L)
AR NES) I (NHNL3Y) (3HNSS3Hd) (dN - W) .05 X .2/ ‘ISOH 9l
88682 1 (006 HOW .2/L - dIN W¥/1) 406 X b/} 'ASOH Gl
09882 1 (®) (06 HOW .2/} - dN W2/1) Wl X Wb/} ‘ASOH !
65882 1 (4) (006 HOW .2/} - dIN +2/}) w34 X J¥/1 “ISOH €l
1gerl9 8 VIN «2/1 ‘HITANOD MOIND 2t
V122v.19 12 IVINTS .2/} ‘HI1DNOD MOIND L
¥E2y.L9 1 dd .#/1 X HO ,2/1 ‘Y3 Ldvay ]!
#G00€ 1 Xdd Jp/1 X Xdd Wp/F X dIN WP/1 ‘F3L 6
082719 12 FN .2/ X dIN .2/} ‘NOINN 8
s6019L ! 006 Xdd «2/L X dW «8/G “1IAIMS yA
60191 1 Xdd .2/l X HO .8/S "1IAIMS 9
oveyL9 ! Xdd .2/ X dN W2/F “TIAIMS S
Sv1i2 £ (LHOHS) 006 Xdd W2/} X dIN w2/} “TFAIMS 14
68741 12 006 Xdd «2/k X dIN +2/F “1TAIMS €
8150€ 2 dd .2/l X HO wwigg ‘Y3iLdvay I
9zsie NVAY Ha/4g.l 100dS-9 ‘IATVA
¥2s1e 1 Ha /g4yl "100dS-9 ‘IATIVA el
8G11E VAY 4491 “100dS-¥ ‘IATIVA
LYOLE 1 g4l “100dS-¥ 'IAIVA !
‘ON ‘034 NOILJIHOS3Aa S14HVd "ON
14vd "ON "43Y4

gavO ‘01L¥9 - 0029 IHI3A NHOr
AT8INEASSY ANITA334 TOHLINOD L4117 H3dVvO1/INo04d



12-21-95

BOOM CABLE CONTROL ASSEMBLY FPB 80586




S6-lg-¢l

98508 gd

uollewIoju] aAjeA 104 A[quassy sul|pas4 [0U0D Y Of 18)ey .

€16.2 ! (HOLId §'}) wwsg X wwQl ‘M3IYISdVO L2
V0S.0€ ! 13IMOVHE 1HOddNS 9z
681219 ! (LAN/M) ON L X Jb/1 ‘dOY-1a3d G2
91022 6 W8/€ ‘HAHSYMLV 14 ve
L10€19 9 NId 1104 £e
00512 4] AN Wb/ “LNN X3H 22
gesie € ON b/ ‘LN X3H 4
Ge9le 4! ON .8/€ 'LNN X3H 0e
98612 6 J/1 T HIHSYMMOOT 61l
88612 €l +8/€ "HIAHSYMMOOT 8l
0€912 2 ON .} X ,8/€ ‘'MIHOSdVYD Ll
L€912 % ON .b/L-L X ,8/€ ‘MIHOSdVO 9l
se9le 9 ON .¥/1-2 X .8/€ ‘MIHOSdVYD Sl
881219 2 (LNN/M) ON .2/L-01 X /L ‘QOoYd-ld3y vl
£508¢2 .8 MOOT WIHL gl
obveal .8 MO0 WIHL zl
002€19 ! +9 ‘ISOH 1INdS Ll
g280.¢2 € WOLE-1 X Al W91/ X dO .1 HAOVCS ol
LpP19 9 SIA310 TOHLNOD 319V0 6
SIbr19 9 JHYMAHYH/M .22 'ST1avD TOHLINOD 8
162119 9 0081 ‘X089 TOHLNOD 31aVD L
g598¢2 ! 13MOVHE ONILNNOW TOHINOD 31gVv0 9
oeev19 ! JTONY ONILNNOW 379v0 S
az-8v1ze L 14 ‘ITONY ONILNNOW 3LVY1d IATVA 4
ak-sylee 1 47 '31ONY ONILNNOW 3LV 1d ATVA £
095882 ! JLY1d ONILNNOW I
. ‘434 100dS-9 ‘'IATVA L
‘ON ‘034 NOILdIHOS3ad Slyvd ‘ON
1l4vd "ON 434

avO ‘01v9 - 0029 3HAAA NHOr
AT8INESSY TOHLNOD 3718V H3avo/ nood



transmisslon neutral saity
swlich wires

1

S8NI0r

SOLENOID VALVE SWITCH AND
WIRINGINSTALLATION

CABLECONTROLS
REF. NO. PART
NO. PARTSDESCRIPTION REQ. NO.
SWITCH ASSEMBLY AVAIL. 27401
1 SWITCH BOX 1 31301
2 SWITCH "ON" LIGHT 1 6T3923
3 SWITCH HARNESS 1 PT3905A
4 FUSE HOLDER 1 6T3924
5 SWITCH MOUNTING BRKT. 1 BT3948A
6 TEMPERATURE SENSCR OPT. 6T3931
7 OIL TEMPERATURE GAUGE OPT. 6T3934

PB 80155 07-26-95



BOOM MOWER WHEEL WEIGHT ASSEMBLY
JOHN DEERE 6200-6410

REF. NO. PART
NO. PARTS DESCRIPTION REQ. NO.
1 WHEEL WEIGHT, 3 HOLE, 14-1/2" O.C. 1 TB3228
2 CAPSCREW, 3/4" x 18" NC 3 672339
3 HEX NUT, 3/4" NC 3 21825
4 FLATWASHER 3/4" 6 22021
5 LOCKWASHER 3/4" 3 21993
PB 80430 01-17-96



EEER: AR
SITOH Q3ddvl

ONILSIX3

92z Mg

'SNOILJNYLSNI DNINVIID HOd
TYONYW S, HOLvHIdO Ol 43434

MOANIM
9\\ d1VNO8HVIOA10d

96-21-10 62808 9d Y



BOOM SAFETY WINDOW ASSEMBLY

JOHN DEERE 6200-6410,CAB

REF. NO. PART

NO. PARTS DESCRIPTION REQ. NO.
1 SAFETY WINDOW ASSEMBLY 1 28902
2 MOUNTING BRACKET 1 28904
3 RUBBER PAD 1 30707B
4 MOUNTINGPLATE 1 28905
5 SPACER 1 27082B
6 UPPERHINGE 1 28903A
7 LOWER HINGE 1 28907A
8 CAPSCREW, 5/16" x 2-1/4" NC 1 215685
9 CAPSCREW, 1/4" x 1" NC 4 21530
10 CAPSCREW, 8MM x 20MM (1.25 PITCH) 2 27508
11 LOCKWASHER, 8MM 2 6T2619
12 NYLOCK NUT, 5/16" NC 1 21577
13 NYLOCK NUT, 1/4" NC 4 21527
14 DECAL, POLYCARBONATE WINDOW 1 22645

PB 80829 01-17-96



NOTES




